
1

DL2900V, DL2900VMM, DL3700V Illustrated Parts List 

DL Truck Loader Vacuum 
Illustrated Parts List
DL2900V, DL2900VMM, DL3700V



17

Parts Drawing 1



18

Item No.  Description Part No. Part No. Part No. Quantity 

1 HOOK, SNAP SAFETY 5/16” ZP 791027 791027 791027 2
2 BAND HOSE BOOM 12” FORMED 790153 790153 - 1

BAND HOSE BOOM 14.50” 
FORMED

- - 792403 1

3 HOSE INTAKE 12”X 10’ 791034 791034 - 1

HOSE 14” INTAKE x 10’ - - 792208 1

4 GRIP 1-1/4” ID x 9.5” LONG 440146 440146 440146 2
5 PLUG TUBE INSERT 1.25” O.D. 791056 791056 791056 2
6 HANDLE NOZZLE DEBRIS 

LOADER
791054 791054 791054 1

7 SCREWCAP 3/8”-16 X 2” HCS ZP 8041054 8041054 8041054 1
8 BOLT EYE G-2 3/8” x 2” 791081 791081 791081 1
10 WASHER 3/8 FC 7/16 X 1 X 5/64 8171004 8171004 8171004 6
11 NUT LOCK 3/8-16 HEX 8160003 8160003 8160003 2
12 CHAIN 73 LINKS DL 791057 791057 791057 1
25 -CLAMP HOSE 12” 790150 790150 - 1

CLAMP, DIXON HS248 - - 792224 1
37 HANDLE NOZZLE/GRIP ASSY 791116 791116 791116 1
42 NUT-HEX-NYLK, FLG .375”-16 ZP 8165003 8165003 8165003 1
67 LABEL WARNING NOZZLE 790301 790301 790301 1
68 LABEL WARNING ENGINE 

OVERHEAT
811215 811215 811215 1

69 NOZZLE INTAKE 12” SERVICE 790197-S 790197-S -
NOZZLE 14” INTAKE SERVICE - - 792605 1

76 SCREWCAP 3/8”-16 X 3” HCS ZP 8041058 8041058 8041058 1

Parts List 1 
DL29000V DL3700VDL2900VMM



19

Parts Drawing 2



20

Item No. Description Part No. Part No.  Part No. Quantity

13 FLAPPER WA 12” SERVICE 791103-S 791103-S - 1
FLAPPER INTAKE 14” W/LA-
BELS

- - 792603 1

14 LEVER HOSE SWITCH 791068 791068 791068 1
16 NUT 3/8-16 SER. HEX WSHR 

FLNG
791079 791079 791079 12

17 BOLT CARRIAGE 5/16-18 X 3 
1/2” ZP

8024050 8024050 8024050 1

18 SPACER 3/8” X 2 1/2” 900503 900503 900503 1
19 NUT-HEX-NYLK, FLG .3125”-18 

ZP
8165002 8165002 8165002 1

20 -INTAKE HOUSING WA 12” DL29 792107 792107 - 1

INTAKE HOUSING WA 14” 
LOADER DL35 (DL3700V)

- - 792103 1

21 SCREWCAP 5/8”-18 X 3.00” ZP 
GR8

792222 792222 792222 1

22 WASHER LOCK 5/8 S/T MED 8171010 8171010 8171010 1

23 IMPELLER WA 20.00” X 1.4375” 
LOADER DL29

792251 792251 - 1

IMPELLER WA 20.00” x 1.4375” 
LOADER DL35

- - 792102 1

24 CLAMP T-BOLT OVERCENTER 
12” HOSE

791065 791065 - 1

CLAMP T-BOLT OVERCENTER 
14” HOSE

- - 792219 1

26 SCREWCAP 7/16”-14 X 2” GR.5 
W/PATCH LOCK

790307 790307 790307 2

27 WASHER LOCK 7/16” TWISTED 
TOOTH

850132 850132 850132 2

28 PIRANHA BLADE WA DL35 792104 792104 792104 1

70 LABEL WARNING OPEI 400424 400424 400424 1

71 CLAMP ROUTING FUEL LINE 791070 791070 791070 1

72 HARNESS, WIRING DL 791096 791096 791096 1

73 STRAIN RELIEF HEYCO 1244 500282 500282 500282 1

74 KEY 3/8” SQ. X 4.50” 9201200 9201200 9201200 1

75 SWITCH, SAFETY INTERLOCK 791095 791095 791095 1

77 PIN SAFETY 800365 800365 800365 1

96 IMPELLER WA DL29 SERVICE 792606 792606 - 1

IMPELLER WA 20.00” DL35/
DL37

- - 792601 1

Parts List 2

DL29000V DL3700VDL2900VMM



21

Parts Drawing 3

N
ote: Item

s 19, 42, 44, 47, 48, 49, and 78 
are located in the interior of Item

 45. 



22

Item No. Description Part No. Part No. Part No. Quantity 

29 BOOM HOSE HANGER 791113 791113 791113 1

30 BOLT CARRIAGE 5/16-18 X 3/4” ZP 8024039 8024039 8024039 6

31 ELBOW 8” DL SERVICE 791114 - 791114 1

ELBOW EXHAUST WA DL 12” RADIUS - 791140 - 1

32 LABEL WARNING OPEI 400424 400424 400424 1

33 LABEL DANGER FLYING DEBRIS 810736 810736 810736 1

34 PLATE CLAMP HALF DL 791047 791047 791047 2

35 PLATE CLAMP SPLIT DL 791049 791049 791049 2

36 HOURMETER, INDUCTIVE PANEL 
MOUNT

373305 373305 373305 1

38 LYNCH PIN 3/16” x 1 9/16” 520004 520004 520004 1

39 LANYARD PLASTIC 10” 360243 360243 360243 1

40 NUT-HEX-NYLK, FLG .3125”-18 ZP 8165002 8165002 8165002 6

41 GEAR WORM EXHAUST ROTATE 791109 791109 791109 1

42 NUT-HEX-NYLK, FLG .375”-16 ZP 8165003 8165003 8165003 4

43 SHAFT GEAR WORM 791038 791038 791038 1

44 PLATE FLANGE HOUSING LOADER 791020 791020 791020 1

45 HOUSING WA DL29/37 792108 792108 792108 1

47 LINER REPLACEABLE LOADER 791018 791018 791018 1

48 WASHER 5/16 SAE Z/P 8172008 8172008 8172008 10

49 SCREW BUTTON HEAD 5/16 X 0.75 791078 791078 791078 10

78 BLT-RDHDSSQNK, .375”-16 X 1.000 
G5 ZP

8024058 8024058 8024058 2

79 WIRE, ASSY HOUR METER DL29/37 792256 792256 792256 1

80 GROMMET 1” HOLE 520087 520087 520087 1

81 LABEL DL INSTRUCTION/WARN 790142 790142 790142 1

82 PIN ROLL 3/16 x 0.875 ZP 8195162 8195162 8195162 1

83 BOOM LOOP HOSE HANGER 791053 791053 791053 1

Parts List 3
DL29000V DL3700VDL2900VMM



23

Parts Drawing 4



24

Item No. Description Part No. Part No.  Part No. Quantity 

15 GUARD MUFFLER DL35 792226-2 792226-2 792226-2 1

19 NUT-HEX-NYLK, FLG .3125”-18 ZP 8165002 8165002 8165002 10

45 HOUSING WA DL29/37 792108 792108 792108 1

46 SER. HEX WSHR FLNG SCR 0.375 - 16 x 0.75 791080 791080 791080 8

50 MUFFLER ASSY DL29/37 792253 792253 792253 1

51 RAKE HOLDER, LOWER DL 792244 792244 792244 1

52 TANK, CARB/EPA SIX GALLON 2.500” NECK 791157 791157 791157 1

53 CAP, CARB/EPA 3.500” 791158 791158 791158 1

54 ENGINE 29HP HORZ. SHAFT B&S 792246 792246 - 1
ENGINE 37HP EFI HORZ. SHAFT B&S - - 792247 1

55 MANIFOLD DL35 792226-3 792226-3 792226-3 1

56 MUFFLER DL29/37 792252 792252 792252 1

57 WASHER 5/16 FLAT ZP 8171003 8171003 8171003 4

58 SIDE, ENGINE BASE RH 792106 792106 792106 1

59 ROD BATTERY HOLD DOWN 790231 790231 790231 2

60 BRACKET BATTERY DL 790230 790230 790230 1

61 SCREWCAP 5/16”-18 X 2 1/4” GR 5 HCS ZP 8041033 8041033 8041033 4

62 BUSHING, SNAP 1.81” ID 382292 382292 382292 8

63 CLAMP, TANK FUEL 791043 791043 791043 2

64 RAKE HOLDER, UPPER DL 792243 792243 792243 1

65 BOLT CARRIAGE 1/4-20 X 1 3/4” ZP 8024025 8024025 8024025 2

66 NUT-HEX-NYLK, FLG .250”-20 ZP 8165001 8165001 8165001 2

84 BOLT CARRIAGE 5/16-18 X 3/4” ZP 8024039 8024039 8024039 2

85 CABLE BATTERY BLACK 20” 812341 812341 812341 1

86 CABLE BATTERY RED 36” 812282 812282 812282 1

87 FUEL LINE 1/4” ID X 6” 792406 792406 792406 4
88 1/4” X 1/4” X 1/4” BARB TEE FITTING 792255 792255 792255 1

89 FUEL FILTER BRIGGS 844793 844793 844793 1

90 CLAMP, FUEL LINE 0.50” 791164 791164 791164 8

91 PLUG OIL DRAIN DL35 792234 792234 792234 1

92 CLAMP MUFFLER DL35 792226-4 792226-4 792226-4 1

93 O2 SENSOR PORT PLUG DL29 792254 792254 792254 1

94 GSKT CRUSHABLE CPR 12MM X 18MM X 
2MM THK

792245 792245 792245 1

95 SCREW MUFFLER DL35 792226-5 792226-5 792226-5 4

97 DL 29/35/37 MUFFLER ASSY SERVICE 792607 792607 792607 1

Parts List 4

DL29000V DL3700VDL2900VMM




